State of Wisconsin 
Emergency Medical Services

Sample Medical Guidelines
	Pediatric Toxic Exposure & Overdose


Note:
· Perform scene size-up and ensure crew safety. In a hazardous materials incident, stage up wind of the incident, and do not attempt to treat any patients who have not been decontaminated. Be especially suspicious of scenes in which many people or animals appear to be affected.

· Beware of the potential for the patient to vomit spontaneously. Following any form of cyanide ingestion, emesis may off-gas toxic hydrogen cyanide, placing rescuers and health care workers at risk.

· Beware of the potential for seizures or altered level of consciousness due to toxic exposures.

· Beware of the potential for cardiovascular collapse and respiratory compromise due to toxic exposures.

	Priorities
	Assessment Findings

	Chief Complaint
	“Overdose” “Ingestion” “Exposure to chemicals” “Unresponsive”

	OPQRST
	Determine type and kind of ingestion. Determine time of exposure/ingestion, Determine amount/length of exposure.

	Associated Symptoms/

Pertinent Negatives
	Dyspnea, nausea/vomiting, abdominal pain, unresponsive; Suicidal ideation or suicide attempt. Accidental or intentional exposure.

	SAMPLE
	Medication history and medications, exposure to chemicals.

	Initial Exam
	Check ABCs and correct any immediate life threats

	Detailed Focused Exam
	General Appearance: level of alertness, signs of agitation, willingness to cooperate with authorities, signs of ingestion?

Skin: Cool, pale and diaphoretic? Warm, dry and flushed? Rash?

HEENT: Are the pupils constricted or dilated? Nystagmus?

Lungs: Wheezes, rales or rhonchi?

Heart: Rate, regularity, peripheral perfusion?

GI: Abdominal Distention

Neuro: Signs of intoxication? Ataxia? Slurred speech? 

Psych: Depressed affect? Bizarre thoughts? Signs of suicidal ideation or intent?

	Goals of Therapy
	Reduce amount of substance absorbed into the body; Treat with antidotes if possible; Correct toxic effects on the CNS, cardiovascular and respiratory systems.

	Monitoring
	BP, HR, RR, EKG, SpO2.


	EMERGENCY MEDICAL RESPONDER (EMR)


· Routine medical care

· Oxygen as appropriate.

· If the patient is unconscious, place him/her in the recovery position. Follow the Altered Level Of Consciousness Guidelines.

· If ALOC and loss of gag reflex, consider use of oropharyngeal or advanced airway, if approved.

	EMERGENCY MEDICAL TECHNICIAN (EMT)


· If the patient is unconscious, check blood glucose, if approved. If < 60, follow the Pediatric Hypoglycemia Guidelines.

	ADVANCED EMT (AEMT) / INTERMEDIATE


· IV/IO  NS @ TKO, if approved.
· Initiate a bolus of 20 ml/kg Normal Saline if the patient is hypotensive or tachycardic.

· If the patient has an altered level of consciousness and a narcotic overdose is suspected, consider Narcan
· < 20 kg 0.1mg/kg/dose

· ( 20 kg or > 5 years old give 0.4 – 2 mg/dose IV/IM/Sub-Q and repeat every 5 minutes X 3 total doses. If there is no response to Narcan, consider an alternative explanation or contact medical control. 

	Contact Medical Control for the following:

· Additional fluid orders

· Additional Narcan orders

· Consider for toxic ingestions (except those listed below), if the patient is conscious with an intact gag reflex, consider administration of Activated Charcoal 50G


	PARAMEDIC


· Specific overdose therapies are contained in the table below

· If you do not recognize what class the drug or toxin belongs to, contact Medical Control.

	Class of drugs
	Treatment Indications
	Specific Treatment(s)

	Narcotics 
	Narcan may be used in cases of oversedation due to narcotic administration, or in suspected narcotics overdoses in patients without a history of long-term use, chronic abuse or addiction. Signs of narcotic overdose or oversedation include: decreased level of consciousness, pinpoint pupils (except Demerol), and respiratory depression. 

Caveat: Giving Narcan to a long-term narcotic user, chronic abuser or addict can induce narcotic withdrawal, which creates a new set of difficult problems. Airway management and supportive care is the preferred approach.
	For patients with narcotic overdose or oversedation give:

Narcan per dosing as above.  If no response, reconsider diagnosis. Contact medial control.



	Benzodiazepines

(BZD)
	Benzodiazepine abuse or overdose can lead to decreased level of consciousness, respiratory depression and hypotension.


	Treatment consists primarily of aggressive airway support.

	Tricyclic Antidepressants (TCA)
	Decreased level of consciousness; hypotension, seizures, malignant arrhythmias (e.g. Torsades de Pointes, VT), prolongation of the QT or QRS intervals.

Caveat: Patients with TCA overdoses are prone to deteriorating very quickly.

Note: Sodium containing solutions act like antidotes, because they protect the heart against the toxic effects of the TCA. Induced alkalosis from bicarbonate and hyperventilation also protect against the toxic effects of TCAs.
	Give 20ml/kg Normal Saline Bolus. May Repeat.

Sodium Bicarbonate 

1 mEq/ml/kg IV bolus. Repeat as directed by medical control. Treat arrhythmias according to the appropriate protocol.

Treat seizures according to the Pediatric Seizure Guidelines.

	Beta Blockers
	Profound bradycardia, hypotension or conduction defects

Hypoglycemia
	Contact medical control.  Consider Glucagon 0.03-0.1 mg/kg/dose every 20 minutes as needed slow IVP. Max Dose:  1 mg/dose.

	Calcium Channel Blockers
	Profound bradycardia, hypotension or conduction defects
	Contact medial control. 


	Amphetamines
	Agitation, psychosis, or ventricular arrhythmias

Caveat: For patients with Excited Delirium, refer to the Agitated & Combative Patients Guidelines.
	Contact Medical control. 

	Cocaine
	Agitation, seizures, or ventricular arrhythmias

Caveat: For patients with Excited Delirium, refer to the Agitated and Combative Patients Guideline.
	Contact Medical control.

	Organophosphate Poisoning (Pesticides and Nerve Agents)
	Profound bradycardia, seizures, abnormal (wet) lung sounds

The organophosphate toxidrome:

S – Salivation, Seizures

L – Lacrimation

U – Urination

G – GI vomiting and diarrhea

B – Bradycardia*, bronchorrhea, 
bronchospasm

A – Arrhythmias

M – Miosis (small pupils)*

* Tachycardia and mydriasis (dilated pupils) are also possible

Caveat: Organophosphates are highly toxic in very small quantities and pose a significant risk to EMS and health care workers through secondary contamination.
	Atropine 0.02mg/kg IV or IM every 3-5 min until lung sounds clear to auscultation.  Use atropine in the initial treatment of bradycardia and seizures. Contact Medical Control.

For rescuers who inadvertently enter a vapor cloud of organophosphate (e.g. nerve agents), self administer 1 – 2 Mark I Auto Injector Kits and evacuate yourselves from the scene immediately.

	Contact Medical Control for the following:
· Additional orders
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